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Plot 7-1905. CDD/SDM Diversity (Pk & Avg, Ch.60, 802.11ax(SU), Plot 7-1908. CDD/SDM Diversity (Pk & Avg, Ch.64, 802.11ax(SU),
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Plot 7-1909. CDD/SDM Diversity (Pk & Avg, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-1910. CDD/SDM Diversity (Pk & Avg, Ch.100, 802.11ax(SU), MCS2)

peakoce - BEW: 1 Mz
Avg. Offset: 15,898 YBW: 3 MHz

PASS

Peak: 5468.25 MHz, 63.47 dBuV/m

PASS

5395 5420 5445 5470 5495 5570 5595

Frequency (MHz)

5520 5545

Plot 7-1913. CDD/SDM Diversity (Pk & Avg, Ch.104, 802.11ax(SU), MCS2)
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Plot 7-1911. CDD/SDM Diversity (Pk & Avg, Ch.100, 802.11ax(SU), MCS4)
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Plot 7-1914. CDD/SDM Diversity (Pk & Avg, Ch.104, 802.11ax(SU), MCS4)
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Plot 7-1915. CDD/SDM Diversity (Pk & Avg, Ch.104, 802.11ax(SU), MCS11)
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Plot 7-1918. CDD/SDM Diversity (Pk & Avg, Ch.108, 802.11ax(SU), MCS11)
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Plot 7-1916. CDD/SDM Diversity (Pk & Avg, Ch.108, 802.11ax(SU), MCS2)
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Plot 7-1919. CDD/SDM Diversity (Pk & Avg, Ch.112, 802.11ax(SU), MCS11)

: RBW: 1 MHZ  peak: 5463.25 MHz, 59.38 dBuV/m TraceiMaxtiold,  REW:1Miz 5816.25 MHz
Peak Trace VBW: 3 MHz : b s H Detector: PK VBW: 3 MHz ;
PASS Avg, Offset: 19808 SWUT: 1.0me AVg: 5456.75 MHz, 47.04 dBuV/m PASS Offset: 15.9d8 SWT: 1.0ms 59.32 dBuV/m
140 140 1
E E
S 120 3 1201
I @
s s
£ 100 £
g g 100
3 80 &
s = 80
2 o
£ 6 T
5 60 X
40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850

Plot 7-1917. CDD/SDM Diversity (Pk & Avg, Ch.108, 802.11ax(SU), MCS4)
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Plot 7-1920. CDD/SDM Diversity (Pk, Ch.132, 802.11ax(SU), MCS2)
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Plot 7-1921. CDD/SDM Diversity (Pk, Ch.132, 802.11ax(SU), MCS4) Plot 7-1924. CDD/SDM Diversity (Pk, Ch.136, 802.11ax(SU), MCS4)
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Plot 7-1922. CDD/SDM Diversity (Pk, Ch.132, 802.11ax(SU), MCS11) Plot 7-1925. CDD/SDM Diversity (Pk, Ch.136, 802.11ax(SU), MCS11)
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Plot 7-1923. CDD/SDM Diversity (Pk, Ch.136, 802.11ax(SU), MCS2) Plot 7-1926. CDD/SDM Diversity (Pk, Ch.140, 802.11ax(SU), MCS2)
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Plot 7-1927. CDD/SDM Diversity (Pk, Ch.140, 802.11ax(SU), MCS4) Plot 7-1930. CDD/SDM Diversity (Pk, Ch.149, 802.11ax(SU), MCS4)
Trace: M§xHold RBWE 1 MHz 5725.75 MHz Trace: M§xHold RBWE 1 MHz 5739.70 MHz
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Plot 7-1928. CDD/SDM Diversity (Pk, Ch.140, 802.11ax(SU), MCS11) Plot 7-1931. CDD/SDM Diversity (Pk, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-1929. CDD/SDM Diversity (Pk, Ch.149, 802.11ax(SU), MCS2) Plot 7-1932. CDD/SDM Diversity (Pk, Ch.153, 802.11ax(SU), MCS2)
FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
X Page 554 of 597
1C2311270064-24.BCG 11/28/2023 - 01/15/2024 | Tablet Device

V 10.6 9/14/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH140/STATS%2071161%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH140%20MCS4%20Q66
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH140/STATS%2071161%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH140%20MCS4%20Q66
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH140/STATS%2071161%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH140%20MCS4%20Q66
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH140/STATS%2071161%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH140%20MCS4%20Q66
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH140/STATS%2071161%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH140%20MCS11%20Q61
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH140/STATS%2071161%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH140%20MCS11%20Q61
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH140/STATS%2071161%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH140%20MCS11%20Q61
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH140/STATS%2071161%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH140%20MCS11%20Q61
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS4%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH149/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH149%20MCS11%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH153/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH153%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH153/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH153%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH153/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH153%20MCS2%20Q86
file:///E:/2023/CC22xx/CC22xx%20(2023)/EMC/Compliance/CC2202/EMC%20Test%20Reports%20(CA)%20-%20V10.5/Data/BE/UNII/11ax(SU)/MIMO%201%20Diversity/20MHz/CH153/USI%2071083%2011ax(SU)%20MIMO%201%20Diversity%2020MHz%20CH153%20MCS2%20Q86

@ clement

Trace: MtaxHold RBWE 1 MHz 5758.95 MHz Trace: MtaxHold RBWE 1 MHz 5823.75 MHz
mPASS Offseit1siads _ SWI: 1ome 118.97 dBuV/m WPASS Doector Py uow: 3Nk 117.42 dBuV/m

120 120

110 110
100 100

90 1 90 4

Field Strength (dBuV/m)
8

Field Strength (dBuV/m)
8

70 1 70 1
60 60
50 4 50
5550 5585 5620 5655 5690 5725 5760 5795 58‘30 58’65 5900 5675 5710 5745 5780 5815 5850 5885 5920 59‘55 59’90 6025
Frequency (MHz) Frequency (MHz)
Plot 7-1933. CDD/SDM Diversity (Pk, Ch.153, 802.11ax(SU), MCS4) Plot 7-1936. CDD/SDM Diversity (Pk, Ch.165, 802.11ax(SU), MCS4)
Trace: M§xHold RBWE 1 MHz 5764.20 MHz Trace: M§xHold RBWE 1 MHz 5824.10 MHz
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Plot 7-1934. CDD/SDM Diversity (Pk, Ch.153, 802.11ax(SU), MCS11) Plot 7-1937. CDD/SDM Diversity (Pk, Ch.165, 802.11ax(SU), MCS11)
Trace: MaxHold  RBW: 1 MHz 5819.90 MHz
quASS Offset: 15,708 SWI: 1.0ms 116.83 dBuV/m
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Plot 7-1935. CDD/SDM Diversity (Pk, Ch.165, 802.11ax(SU), MCS2)
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7.6.24 CDD/SDM Diversity Radiated Band Edge Measurements (40MHz BW)
§15.407(B.1)(B.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1938. CDD/SDM Diversity (Pk & Avg, Ch.38, 802.11n, MCS10)
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Plot 7-1939. CDD/SDM Diversity (Pk & Avg, Ch.38, 802.11n, MCS12)
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Plot 7-1941. CDD/SDM Diversity (Pk & Avg, Ch.46, 802.11n, MCS10)
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Plot 7-1940. CDD/SDM Diversity (Pk & Avg, Ch.38, 802.11n, MCS15)
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Plot 7-1942. CDD/SDM Diversity (Pk & Avg, Ch.46, 802.11n, MCS12)
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Plot 7-1943. CDD/SDM Diversity (Pk & Avg, Ch.46, 802.11n, MCS15)
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Plot 7-1944. CDD/SDM Diversity (Pk & Avg, Ch.54, 802.11n, MCS10)
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Plot 7-1945. CDD/SDM Diversity (Pk & Avg, Ch.54, 802.11n, MCS12)
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Plot 7-1946. CDD/SDM Diversity (Pk & Avg, Ch.54, 802.11n, MCS15)
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Plot 7-1947. CDD/SDM Diversity (Pk & Avg, Ch.62, 802.11n, MCS10)
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Plot 7-1948. CDD/SDM Diversity (Pk & Avg, Ch.62, 802.11n, MCS12)
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Plot 7-1949. CDD/SDM Diversity (Pk & Avg, Ch.62, 802.11n, MCS15)
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Plot 7-1958. CDD/SDM Diversity (Pk & Avg, Ch.118, 802.11n, MCS12) HO0, 63 (SN WS M0 SIB BA S MM BgS W0
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Plot 7-1961. CDD/SDM Diversity (Pk, Ch.126, 802.11n, MCS12)
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Plot 7-1962. CDD/SDM Diversity (Pk, Ch.126, 802.11n, MCS15)
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Plot 7-1965. CDD/SDM Diversity (Pk, Ch.134, 802.11n, MCS15)
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Plot 7-1963. CDD/SDM Diversity (Pk, Ch.134, 802.11n, MCS10)
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Plot 7-1964. CDD/SDM Diversity (Pk, Ch.134, 802.11n, MCS12)
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Plot 7-1966. CDD/SDM Diversity (Pk, Ch.151, 802.11n, MCS10)
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Plot 7-1967. CDD/SDM Diversity (Pk, Ch.151, 802.11n, MCS12)
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Plot 7-1969. CDD/SDM Diversity (Pk, Ch.159, 802.11n, MCS10) Plot 7-1972. CDD/SDM Diversity (Pk & Avg, Ch.38, 802.11ax(SU),
MCS2)
Trace: MaxHold  RBW: 1 MHz 6017.30 MHz
130 PASS Offsr:To.1as __ SWT: .oms 58.73 dBpV/m PASS ki RBW: 1MHz  peak: 5149.25 MHz, 60.69 dBuV/m
Ao, Ofser 19648 (O .omeAvg: 5149.25 MHz, 49.17 dBuV/m

Field Strength (dBuV/m)
[T
o B N
o o o
Field Strength (dBuV/m)

= = -

o« o N &

o o o (=]

%0
804
70 1
60 1 -
50 1 s e =
5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025 40 5
Frequency (MHz) 5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Plot 7-1970. CDD/SDM Diversity (Pk, Ch.159, 802.11n, MCS12) Frequency (MHz)
Plot 7-1973. CDD/SDM Diversity (Pk & Avg, Ch.38, 802.11ax(SU),
MCS4)
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Plot 7-1982. CDD/SDM Diversity (Pk & Avg, Ch.62, 802.11ax(SU),
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Plot 7-1983. CDD/SDM Diversity (Pk & Avg, Ch.62, 802.11ax(SU), MCS11)
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Plot 7-1984. CDD/SDM Diversity (Pk & Avg, Ch.102, 802.11ax(SU), MCS2)
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Plot 7-1985. CDD/SDM Diversity (Pk & Avg, Ch.102, 802.11ax(SU), MCS4)
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Plot 7-1986. CDD/SDM Diversity (Pk & Avg, Ch.102, 802.11ax(SU), MCS11)
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Plot 7-1987. CDD/SDM Diversity (Pk & Avg, Ch.110, 802.11ax(SU), MCS2)
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Plot 7-1990. CDD/SDM Diversity (Pk & Avg, Ch.118, 802.11ax(SU), MCS2)
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Plot 7-1992. CDD/SDM Diversity (Pk & Avg, Ch.118, 802.11ax(SU), MCS11)
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Plot 7-1993. CDD/SDM Diversity (Pk, Ch.126, 802.11ax(SU), MCS2)
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Plot 7-1995. CDD/SDM Diversity (Pk, Ch.126, 802.11ax(SU), MCS11)
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Plot 7-1996. CDD/SDM Diversity (Pk, Ch.134, 802.11ax(SU), MCS2)
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Plot 7-1998. CDD/SDM Diversity (Pk, Ch.134, 802.11ax(SU), MCS11) Plot 7-2001. CDD/SDM Diversity (Pk, Ch.151, 802.11ax(SU), MCS11)
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Plot 7-1999. CDD/SDM Diversity (Pk, Ch.151, 802.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz
PAS S Detector: PK VBW: 3 MHz ggBSOQ.SdSBr\I’/.i/tn
Trace: MaxHold RBW: 1 MHz 5649.05 MHz 1304 Offset: 16.3dB ____ SWT: 1.0ms d
PAS S Detector: PK VBW: 3 MHz »
- Offset: 15.3dB SWT: 1.0ms 62.67 dBuV/m el
120 E 1101
3

5 110 H 1004
3 £ 90
g 100 g
£ 901 £ 80
2 )
2 804 3
“ 'S
s 604
[

60 1 1 50

504 3 5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025

T T Frequency (MHz)
SN0 oo bl ha RSl ok ey e mh SRR RO Plot 7-2003. CDD/SDM Diversity (Pk, Ch.159, 802.11ax(SU), MCS4)

Plot 7-2000. CDD/SDM Diversity (Pk, Ch.151, 802.11ax(SU), MCS4)
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Plot 7-2004. CDD/SDM Diversity (Pk, Ch.159, 802.11ax(SU), MCS11)
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7.6.25 CDD/SDM Diversity Radiated Band Edge Measurements (80MHz BW)
§15.407(B.1)(B.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-2005. CDD/SDM Diversity (Pk & Avg, Ch.42, 802.11ac, MCS2)
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Plot 7-2008. CDD/SDM Diversity (Pk & Avg, Ch.58, 802.11ac, MCS2)
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Plot 7-2006. CDD/SDM Diversity (Pk & Avg, Ch.42, 802.11ac, MCS4)
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Plot 7-2009. CDD/SDM Diversity (Pk & Avg, Ch.58, 802.11ac, MCS4)
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Plot 7-2007. CDD/SDM Diversity (Pk & Avg, Ch.42, 802.11ac, MCS9)
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Plot 7-2010. CDD/SDM Diversity (Pk & Avg, Ch.58, 802.11ac, MCS9)
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Plot 7-2011. CDD/SDM Diversity (Pk & Avg, Ch.106, 802.11ac, MCS2)
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Plot 7-2014. CDD/SDM Diversity (Pk & Avg, Ch.122, 802.11ac, MCS2)
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Plot 7-2012. CDD/SDM Diversity (Pk & Avg, Ch.106, 802.11ac, MCS4)
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Plot 7-2015. CDD/SDM Diversity (Pk & Avg, Ch.122, 802.11ac, MCS4)
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Plot 7-2013. CDD/SDM Diversity (Pk & Avg, Ch.106, 802.11ac, MCS9)
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Plot 7-2016. CDD/SDM Diversity (Pk & Avg, Ch.122, 802.11ac, MCS9)
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Plot 7-2029. CDD/SDM Diversity (Pk & Avg, Ch.58, 802.11ax(SU),
MCS2)
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Plot 7-2030. CDD/SDM Diversity (Pk & Avg, Ch.58, 802.11ax(SU),

MCS4)
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Plot 7-2031. CDD/SDM Diversity (Pk & Avg, Ch.58, 802.11ax(SU), MCS11)
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Plot 7-2032. CDD/SDM Diversity (Pk & Avg, Ch.106, 802.11ax(SU), MCS2)
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Plot 7-2033. CDD/SDM Diversity (Pk & Avg, Ch.106, 802.11ax(SU), MCS4)
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Plot 7-2034. CDD/SDM Diversity (Pk & Avg, Ch.106, 802.11ax(SU), MCS11)
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Plot 7-2035. CDD/SDM Diversity (Pk & Avg, Ch.122, 802.11ax(SU), MCS2)
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Plot 7-2038. CDD/SDM Diversity (Pk, Ch.122, 802.11ax(SU), MCS2)
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Plot 7-2039. CDD/SDM Diversity (Pk, Ch.122, 802.11ax(SU), MCS4)

Plot 7-2036. CDD/SDM Diversity (Pk & Avg, Ch.122, 802.11ax(SU), MCS4)
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Plot 7-2037. CDD/SDM Diversity (Pk & Avg, Ch.122, 802.11ax(SU), MCS11)
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Plot 7-2040. CDD/SDM Diversity (Pk, Ch.122, 802.11ax(SU), MCS11)
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Plot 7-2041. CDD/SDM Diversity (Pk, Ch.155, 802.11ax(SU), MCS2)
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Plot 7-2044. CDD/SDM Diversity (Pk, Ch.155, 802.11ax(SU), MCS2)
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Plot 7-2045. CDD/SDM Diversity (Pk, Ch.155, 802.11ax(SU), MCS4)

Plot 7-2042. CDD/SDM Diversity (Pk, Ch.155, 802.11ax(SU), MCS4)
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Plot 7-2043. CDD/SDM Diversity (Pk, Ch.155, 802.11ax(SU), MCS11)
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Plot 7-2046. CDD/SDM Diversity (Pk, Ch.155, 802.11ax(SU), MCS11)
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7.6.26 CDD/SDM Diversity Radiated Band Edge Measurements (160MHz BW)

§15.407(B.1)(B.2) 815.205 §15.209; RSS-Gen [8.9]
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Plot 7-2047. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ac, MCS2)
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Plot 7-2050. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ac, MCS2)
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Plot 7-2048. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ac, MCS4)
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Plot 7-2051. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ac, MCS4)

Peak: 5377.75 MHz, 66.28 dBuV/m

Pask Offeet- 15748 SWT: 1.0ms _ Avg: 5373.25 MHz, 51.21 dBuV/m
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Plot 7-2049. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ac, MCS9)
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Plot 7-2052. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ac, MCS9)
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Plot 7-2053. CDD/SDM Diversity (Pk & Avg, Ch.114, 802.11ac, MCS2)
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Plot 7-2054. CDD/SDM Diversity (Pk & Avg, Ch.114, 802.11ac, MCS4)
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Plot 7-2055. CDD/SDM Diversity (Pk & Avg, Ch.114, 802.11ac, MCS9)

Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5726.75 MHz
Offset: 15.8d8 SWT: 1.0ms 63.23 dBuV/m
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Plot 7-2056. CDD/SDM Diversity (Pk, Ch.114, 802.11ac, MCS2)

Trace: MaxHold ~ RBW: 1 MHz 5728.00 MHz
Detector: PK VBW: 3 MHz >
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Plot 7-2057. CDD/SDM Diversity (Pk, Ch.114, 802.11ac, MCS4)

Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5727.25 MHz
Offset: 16.4d8 SWT: 1.0ms 62.19 dBuV/m
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Plot 7-2058. CDD/SDM Diversity (Pk, Ch.114, 802.11ac, MCS9)
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Plot 7-2059. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ax(SU), MCS2)
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Plot 7-2060. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ax(SU), MCS4)

Averag RBW: 1 MH; %
PASS feakTiace < ig VBW: 3 MH% Peak: 5146.25 MHz, 65.09 dBuV/m

19, Offzet: 16248 SWT: 1.0ms  Avg: 5146.50 MHz, 50.92 dBuV/m

140 —]—
E 120 ——_]—
>
2
2
R
= 100
= 80
&
=
2
/11160 M §

PR DRV W S v, (S
40 )

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-2061. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ax(SU), MCS11)

e RBW:1MHz  peak: 5399.25 MHz, 63.19 dBuV/m
Peak Trace fa "
PASS a9, ofset 15908 YR 3 INZ  Avg: 5399.25 MHz, 50.15 dBuV/m

140 4]

E1204— ]

>

>

@©

=

£ 100

o »

g i ANV

£ e |

3 w J

60 t S i

N e ez, e S O

40

5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-2062. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ax(SU), MCS2)
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Plot 7-2063. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ax(SU), MCS4)
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Plot 7-2064. CDD/SDM Diversity (Pk & Avg, Ch.50, 802.11ax(SU), MCS11)
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Plot 7-2065. CDD/SDM Diversity (Pk & Avg, Ch.114, 802.11ax(SU), MCS2)
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Plot 7-2066. CDD/SDM Diversity (Pk & Avg, Ch.114, 802.11ax(SU), MCS4)
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Plot 7-2067. CDD/SDM Diversity (Pk & Avg, Ch.114, 802.11ax(SU), MCS11)
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Plot 7-2068. CDD/SDM Diversity (Pk, Ch.114, 802.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-2069. CDD/SDM Diversity (Pk, Ch.114, 802.11ax(SU), MCS4)
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Plot 7-2070. CDD/SDM Diversity (Pk, Ch.114, 802.11ax(SU), MCS11)
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7.7 Radiated Spurious Emissions — Below 1GHz
§15.209; RSS-Gen [8.9]

Test Overview and Limit

All out of band radiated spurious emissions are measured with a spectrum analyzer connected to a receive
antenna while the EUT is operating at its maximum duty cycle, at maximum power, and at the appropriate
frequencies. All data rates and modes were investigated for radiated spurious emissions. Only the radiated
emissions of the configuration that produced the worst case emissions are reported in this section.

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 CFR
and Table 7 of RSS-Gen (8.10) must not exceed the limits shown in Table 7-370 per Section 15.209 and
RSS-Gen (8.9).

Measured Distance

Field Strength

Frequency [uV/m] [Meters]
0.009 — 0.490 MHz 2400/F (kHz) 300
0.490 — 1.705 MHz 24000/F (kHz) 30

1.705 — 30.00 MHz 30 30

30.00 — 88.00 MHz 100 3
88.00 — 216.0 MHz 150 3
216.0 — 960.0 MHz 200 3
Above 960.0 MHz 500 3

Table 7-370. Radiated Limits

Test Procedures Used

ANSI C63.10-2013

Test Settings

Quasi-Peak Field Strength Measurements

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 120kHz (for emissions from 30MHz — 1GHz)

Detector = quasi-peak

Sweep time = auto couple

Trace mode = max hold

S e o

Trace was allowed to stabilize

Peak Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest

2. RBW = 120kHz (for emissions from 30MHz — 1GHz)

3. VBW = 300kHz

4. Detector = quasi-peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize
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Test Setup
The EUT and measurement equipment were set up as shown in the diagrams below.
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Figure 7-6. Radiated Test Setup < 30MHz
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Figure 7-7. Radiated Test Setup < 1GHz
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Test Notes

1.

All emissions lying in restricted bands specified in §15.205 and RSS-Gen (8.10) are below the limit shown
in Table 7-370.
The broadband receive antenna is manipulated through vertical and horizontal polarizations during the
tests. The EUT is manipulated through three orthogonal planes. For below 30MHz the loop antenna was
positioned in 3 orthogonal planes (X front, Y side, Z top) to determine the orientation resulting in the worst
case emissions.
This unit was tested with its standard battery.
The spectrum is investigated using a peak detector and final measurements are recorded using CISPR
guasi peak detector on emissions that were within 6dB of the limit.
Emissions were measured at a 3 meter test distance.
Emissions are investigated while operating on the center channel of the mode, band, and modulation that
produced the worst case results during the transmitter spurious emissions testing.
No spurious emissions were detected within 20dB of the limit below 30MHz.
The results recorded using the broadband antenna is known to correlate with the results obtained by
using a tuned dipole with an acceptable degree of accuracy. The VSWR for the measurement antenna
was found to be less than 2:1.
Both configurations below were investigated, and the worst case has been reported.

a. EUT powered by AC/DC adaptor via USB-C cable with wire charger

b. EUT powered by host PC via USB-C cable with wire charger

10. All antenna configurations were investigated and only the worst case is reported.

11. The unit was tested with all possible modes and only the highest emission is reported.

Sample Calculations

Determining Spurious Emissions Levels

o Field Strength Level [gsuvim) = Analyzer Level [gsm) + 107 + AFCL [dB/m]
o AFCL @em = Antenna Factor sm) + Cable Loss [gg) - Preamp Gain [ds]

o Margin gg] = Field Strength Level [gsuvim — Limit epvim
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SDM Primary Radiated Spurious Emissions Measurements (Below 1GHz)
§15.209; RSS-Gen [8.9]
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Plot 7-2071. Radiated Spurious Emissions below 1GHz CDD Primary, 802.11n, Ch.36 with AC/DC Adapter

PNy | oeector | ol | Heght | Acimutn | Level | AFCL | strangn| Lt | Wl
[H/V] [cm] [degree] | [dBm] [dBpV/m]
32.91 Max-Peak \% 100 196 -60.63 -15.80 30.57 40.00 -9.43
48.62 Quasi-Peak| V 105 328 -58.38 -12.59 36.03 40.00 -3.97
94.51 Max-Peak Vv 100 172 -64.93 -16.91 25.16 43.52 -18.36
179.48 Max-Peak H 200 192 -60.04 -18.36 28.60 43.52 -14.92
347.77 Max-Peak H 100 342 -74.18 -12.47 20.35 46.02 -25.67
929.43 Max-Peak H 100 38 -80.69 -3.03 23.28 46.02 -22.74

Table 7-371. Radiated Spurious Emissions below 1GHz CDD Primary, 802.11n, Ch.36 with AC/DC Adapter
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Plot 7-2072. Radiated Spurious Emissions below 1GHz CDD Primary, 802.11ax (SU), Ch.36 with AC/DC Adapter

PNy | peretor | ol | et | Asiman | Level | AZSL | strengin | LT | Wergin
[H/V] [em] [degree] | [dBm] [dBuV/m]
30.87 Max-Peak Vv 100 276 -67.20 -15.53 24.27 40.00 -15.73
48.67 Quasi-Peak| V 104 326 -58.61 -12.59 35.80 40.00 -4.20
94.51 Max-Peak \% 100 196 -65.63 -16.91 24.46 43.52 -19.06
181.08 Max-Peak H 200 189 -60.68 -18.27 28.05 43.52 -15.47
301.99 Max-Peak H 100 345 -69.40 -14.15 23.45 46.02 -22.57
956.11 Max-Peak \% 200 342 -79.93 -2.96 2411 46.02 -21.91

Table 7-372. Radiated Spurious Emissions below 1GHz, 802.11ax (SU) CDD Primary, Ch.36 with AC/DC Adapter
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